2-1/2 inch 16-gauge Straight Finish Nailer
Cloueuse Droite de Finition jauge 16 - 6,4 cm
Clavadora Derecha para Acabados cal. 16 - 6,4 cm

CAMPBELL
HAUSFELD.

®

CHN20102

()
(o)}
c
(]
=
[*]
[7]
[
(']
<]
("]
(]
(v
Q@
-9
[}
<
]
2
[
(]
=

©
=]
[=
(]
=
w o wn
tol
ey
- =3
c A o
Q 9o 9
cEo X
£33
(]

- = O
Q = -
Q=2
£ 2

IN717302AV 8/09

For parts, product & service information

© 2009 Campbell Hausfeld/Scott Fetzer

visit www.chpower.com



Replacement Parts Manual

CHN20102

For replacement parts or technical assistance, call

1-800-543-6400

Please provide following information:
- Model number
- Serial number (if any)

- Part description and number as shown in parts list

Address any correspondence to:
Campbell Hausfeld

Attn: Customer Service

100 Production Drive

Harrison, OH 45030

Ref. Part Ref. Part

No. Description Number (01472 No. Description Number (01472
1 Hex bolt - M5x20 * 1 51 Pulley v 1
2 Guide button - 1 52 Spring constant force v 1
3 O-ring [ | 1 53 Pusher v 1
4 Exhaust deflector - 1 54 Twist spring v 1
5 Head cap -- 1 55 Pusher assembly v 1
6 Spring washer - 7 56 Pin v 1
7 Hex bolt - M5x30 * 4 57 No-mar tip A 1
8 Gasket | 1 58 Work contact element (WCE) -- 1
9 Steel ring [ 1 59 Screw O 1

10 Head valve [ ] 1 60 Steel ball O 2

11 Compression spring [ 1 61 Spring O 1

12 O-ring me 1 62 Depth adjusting nut O 1

13 Balance valve { 1 63 Stop ring O 1

14 O-ring He 2 64 Depth control guide body [ 1

15 Collar -- 1 65 Safety spring O 1

16 Lining ring - 1 66 Depth control guide frame [ 1

17 O-ring | 1 67 Trigger * 1

18 O-ring | 1 68 Spring pin L 4 1

19 O-ring | 1 69 Trigger plate L 4 1

20 Cylinder - 1 70 Twist spring * 1

21 O-ring | 1 71 Trigger valve seat - 1

22 O-ring AR 1 72 O-ring HO 1

23 Piston A 1 73 Trigger valve stem - 1

24 Driver A 1 74 O-ring HO 2

25 Bumper - 1 75 Inner trigger spring @) 1

26 Nozzle (Upper) -- 1 76 O-ring O 1

27 Nozzle (Lower) | 1 77 Trigger valve piston - 1

28 Body - 1 78 O-ring O 1

29 Nozzle shield - 1 79 O-ring O 1

30 Quick release button -- 1 80 O-ring O 1

31 Lock spring - 1 81 Trigger valve head - 1

32 Pin - 1 82 O-ring HO 1

33 Pin - 1 83 Pin L 2N 1

34 O-ring mv 3 84 O-ring He[] 2

35 Quick clear nose -- 1 85 Grip -- 1

36 Hex bolt - M5x25 * 2 REPLACEMENT PARTS KITS

37 Spacer - 1 A Driver kit SKNO08500AV

38 Driver guide plate - 1 [ | Complete o-ring kit SKNO8700AV

39 Hex bolt - M4x16 * 1 ) Head valve assembly kit SKNOSS00AV

40 Magazine - 1 * Trigger assembly kit SKNO08900AV

41 O-ring u 1 v Pusher assembly kit SKNO9000AV

42 End cap - 1 A No-mar tip accessory kit SKN10900AV

43 Air plug - 1 O Depth control kit SKN11000AV

44 Nail guide - 1 O Trigger valve o-ring kit SKN18500AV

45 Magazine end plate - 1 * Standard hardware item - available at your local

46 Hex bolt - M4x14 7"«\’ 2 hardware store

47 Magazine cover -- 1 - Not Available

48 Washer -- 1

49 Hex bolt - M5x20 * 1

50 Pin v 1

www.chpower.com



CHN20102

Manuel de Piéces de Rechange
Pour piéces de rechange ou assistance technique,
appeler 1-800-543-6400

S’il vous plait fournir I'information suivant:

- Numéro du modeéle

- Numéro de série (s'il y en a un)

- Description de la piece et son numéro sur la liste

Address any correspondence to:
Campbell Hausfeld

Attn: Customer Service

100 Production Drive

Harrison, OH 45030

Numéro
de piéeces Qté.

Numéro
de piéces Qté.

Description

Description

1 Boulon hex - M5x20 * 1 Goupille v 1
2 Bouton guide -- 1 57 Téte non-marquante A 1
3 Joint torique | 1 58 Pointe de contacte -- 1
4 Déflecteur d'échappement  -- 1 59 Vis O 1
5 Chapeau de téte -- 1 60 Bille d'acier O 2
6 Rondelle a ressort - 7 61 Ressort O 1
7 Boulon hex - M5x30 * 4 62 Ecrou d'ajustement
8 Joint d’'étanchéité | 1 de profondeur O 1
9 Bague d'acier [ ] 1 63 Bague d'arrét O 1
10 Soupape de téte [ 1 64 Corps du guide de contréle
11 Ressort de compression [ ] 1 de profondeur O 1
12 Joint torique e 1 65 Ressort de sécurité O 1
13 Soupape d'équilibrage (] 1 66 Cadre du guide de controle
14 Joint torique e 2 de profondeur O 1
15 Collier - 1 67 Gachette * 1
16 Anneau de revétement - 1 68 Goupille a ressort * 1
17 Joint torique | 1 69 Plague de gachette * 1
18 Joint torique | 1 70 Ressort a torsion * 1
19 Joint torique | 1 71 Siége de soupape
20 Cylindre - 1 de gachette - 1
21 Joint torique [ ] 1 72 Joint torique HO 1
22 Joint torique AR 1 73 Tige de soupape
23 Piston A 1 de gachette - 1
24 Appareil d’entrainement A 1 74 Joint torique HO 2
25 Pare-chocs -- 1 75 Ressort intérieur de gachette O 1
26 Buse (Supérieur) -- 1 76 Joint torique O 1
27 Buse (Inférieur) | 1 77 Piston de soupape
28 Corps - 1 de gachette - 1
29 Ecran de buse - 1 78 Joint torique O 1
30 Bouton de dégagement 79 Joint torique O 1
rapide -- 1 80 Joint torique ©) 1
31 Ressort de verrouillage - 1 81 Téte de soupape
32 Goupille - 1 de gachette - 1
33 Goupille - 1 82 Joint torique HO 1
34 Joint torique v 3 83 Goupille ¢ 1
35 Nez a dégagement rapide -- 1 84 Joint torique He[] 2
36 Boulon hex - M5x25 * 2 85 Manche -- 1
37 Entretoise - 1 NECESSAIRE DE PIECES DE RECHANGE
38 Plaque guide d'entrainement -- 1 A Nécessaire d’appareil
39 Boulon hex - M4x16 * 1 de chasse SKNO8500AV
40 Chargeur - 1 [ ] Nécessaire complet
41 Joint torique u 1 de joints toriques SKNO8700AV
42 Embout - 1 ) Trousse de Soupape de téte
43 Bouchon dair - 1 de piston SKNOS800AV
44 Guide de clou - 1 . Trousse d'assemblage
45 Plaque d’extrémité de la gachette SKNO8900AV
du chargeur - 1 v Trousse d’ensemble
46 Boulon hex - M4x14 x 2 de poussoir SKNO9000AV
47 Couvercle de chargeur -- 1 A Trousse d’embout
48 Rondelle - 1 anti-marques SKN10900AV
49 Boulon hex - M5x20 s 1 O Trousse de controle
50 Goupille v 1 de profondeur SKN11000AV
51 Poulie v 1 ) Trousse de joint torique
52 Force de ressort constante* V¥ 1 de soupape de gachette SKN18500AV
53 Poussoir \ 1 * Article normal de quincaillerie - disponible a votre
54 Ressort a torsion v 1 quincaillerie locale
55 Poussoir équipé v 1 - Pas disponible

3-Fr



Lista de Repuestos CHN20102

Para ordenar repuestos o asistencia técnica, sirvase
llamar al distribuidor mas cercano a su domicilio

Sirvase suministrarnos la siguiente informacion: Dirija toda la correspondencia a:
- Nimero del Modelo Campbell Hausfeld

- Numero de Serie (de haberlo) Attn: Customer Service

- Descripcion y numero del repuesto segun la lista de repuestos 100 Production Drive

Harrison, OH 45030

Numeros de No. de Numeros de
Descripcion los repuestos Ctd. Ref. Descripcion los repuestos Ctd.
1 Perno hexagonal - M5x20 * 1 56 Pasador v 1
2 Boton guia - 1 57 Boquilla que no deja marcas A 1
3 Anillo en O | 1 58 Elemento de contacto - 1
4 Deflector del orificio 59 Tornillo O 1
de salida -- 1 60 Bola de acero O 2
5 Cubierta de cabezal - 1 61 Resorte O 1
6 Arandela de resorte - 7 62 Tuerca de ajuste
7 Perno hexagonal - M5x30 D* ¢ 4 de profundidad O 1
8 Empaque | 1 63 Anillo tope O 1
9 Anillo de acero [ 1 64 Cuerpo de la guia de control
10 Valvula del cabezal [ 1 de profundidad O 1
11 Resorte de compresién [ 1 65 Resorte de seguridad O 1
12 Anillo en O me 1 66 Marco de la guia de control
13 Valvula de equilibrio [ 1 de profundidad O 1
14 Anilloen O me 2 67 Gatillo * 1
15 Collar - 1 68 Pasador de resorte * 1
16 Anillo de revestimiento - 1 69 Placa del gatillo * 1
17 Anillo en O [ | 1 70 Resorte de torsiéon * 1
18 Anilloen O | 1 71 Asiento de la valvula
19 Anilloen O | 1 del gatillo - 1
20 Cilindro - 1 72 Anillo en O HO 1
21 Anilloen O | 1 73 Vastago de la valvula
22 Anillo en O AN 1 del gatillo - 1
23 Piston A 1 74 Anillo en O HO 2
24 Impulsor A 1 75 Resorte interno del gatillo O 1
25 Defensa - 1 76 Anillo en O O 1
26 Boquilla (Superior) - 1 77 Piston de la valvula
27 Boquilla (Inferior) [ | 1 del gatillo -- 1
28 Cuerpo - 1 78 Anilloen O O 1
29 Cubierta de la boquilla - 1 79 Anilloen O O 1
30 Botdén de liberacion rapida - 1 80 Anilloen O O 1
31 Resorte de bloqueo - 1 81 Culata de la valvula
32 Pasador - 1 del gatillo - 1
33 Pasador - 1 82 Anilloen O HO 1
34 Anillo en O v 3 83 Pasador L 2m| 1
35 Boquilla de despeje rapido  -- 1 84 Anilloen O He[] 2
36 Perno hexagonal - M5x25 Pie 2 85 Mango - 1
37 Separador - 1 JUEGOS DE REPUESTOS
38 Placa de la guia de impulsion -- 1 A Juego de piezas del impulsor SKN0O8500AV
39 Perno hexagonal - M4x16 * 1 Juego completo de
40 Cargador -- 1 anillos en O SKNO08700AV
41 Anilloen O u 1 ° Juego de ensamble de
42 Tapa lateral - 1 valvula de culata SKNO8800AV
43 Tapon de aire - 1 * Juego de ensamble
44 Guia para clavos - 1 del gatillo SKNO8900AV
45 Placa terminal del cargador  -- 1 v Juego del ensamble
46 Perno hexagonal - M4x14 ¥t 2 del impulsor SKNO9000AV
47 Cubierta del cargador -- 1 A Juego de punta
48 Arandela - 1 de proteccion SKN10900AV
49 Perno hexagonal - M5x20 * 1 O Juego de control
50 Pasador v 1 de profundidad SKN11000AV
51 Polea v 1 O Juego de anillos en o de
52 Fuerza constante del resorte V¥ 1 la valvula del gatillo SKN18500AV
53 Impulsor v 1 * Articulo estandar de ferreteria - disponible en su
54 Resorte de torsion v 1 ferreteria local
55 Ensamblaje del disparador V¥ 1 - No disponible

4-Sp




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile (None)
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile (None)
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


